
 

<
SET A/M

SV

PV

<<

SEMI-AUTOMATIC SEALER AND SHRINKING MACHINE 

OPERATION MANUAL 

EKL-455MT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                   

 

2013.08.01



 

 

Content 

 
 
Safety instruction . . . . . . . . . . . . . . . . . . . . . . . . . . . . page 1 
 
Machine description . . . . . . . . . . . . . . . . . . . . . . . . . . page 2 
 
Parts list . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . page 4 
 
Control panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .page 5～7 
 
Operation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .page 8～9 
 
Advantage and features . . . . . . . . . . . . . . . . . . . . . . . .page10 
 
Adjustment . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .page 11 
 
Maintenance . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .page 12 
 
Trouble shooting and solution . . . . . . . . . . . . . . . . . . . .page13 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
 

Safety Instruction 

 

 

Please read the manual and instructions carefully before operating machines. 

Careful reading brings the safety operation.  
 
General Safety:  
 
1. Before operating and maintaining the machines please read the manual  

and instructions carefully.  
 
2. Please check the power supply is suitable to machine electronic  

specifications.   
 
3. Please not maintain and fix machine while the machine is working and 

operating.  
 
4. Please not clear and wipe the machine by water and steam.  
 
5. Please mind operator body and hand away from warning place in machine.  
 
6. Please not change the spare part that is incompatible with machine.  
 
7. Please switch off the power while maintaining the machine.  
 
8. Please keep machine away from flammable and explosive places.  
 
9. Please not wrap the flammable package in machine.  
 
10. Please follow the warning stickers and instructions in machine seriously.  
 
 
 
 
 
 
 
 
 



 

 
 

Machine Description 

   
 
Semi Auto L-Sealer & Tunnel machine is a complete system crafted  
 
by integrating a quality L-Sealer with high performance shrink  
 
tunnel which is able to apply on the film material: POF and PVC.  
 
 
 
The machine comes with two different types: Manual and Automatic models.  
 
 
Standard feature of this machine include of high quality heating components 
 
with the facility of heat circuit and have thermostatically controlled heat, 
variable conveyor speed and manual seal bar hold down 
    
 
It surpasses comparable machines in performance, flexibility and value. It can  
 
be used for a variety of applications including: Cosmetic, Electronics, hardware  
 
and light industries.  
 
       
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

Machine Specification 

 

 

Model number EKL-455MT & EKL-455PT 
Power Supply 400V 50hz –3Phase , 220V 60HZ-3Phase  

Power Max 9Kw 
Air Pressure 3.5~4.5 Kg/Cm2 

Working Table Height 900mm 
Max Film Roll Dimension 300*600∮  
Sealing Bar Dimension 400mm (w) x 550mm (D) 

Max Packing Height 150 mm 
Weight of the machine 400Kg 

Film materials POF & PVC 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

                           Machine Accessories  

 

The Following Spare parts and Tools come along with machine:  

1. Teflon tape. . . . . . . . . . . . . . . . . . . . . . . 1  

2. Sponge bar…….. . . . . . . . . . . . . . . . . . 2 

3. Heating blade. . . . . . . . . . . .. . . . . . . . . 1 

4. Red tube. . . . . . . . . . . . . . . . .. . . . . . . . 2 

Tools: 

1. Screw driver. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1  

2. 8mm-10mm Open wrench (273C01-0810). . . . . . . . .1 

3. Allen wrench2.5#-6#. . . . . . . . . . . . . . . . . . . . . . . . . . 1（each） 

 

 

Recommending Spare Parts: 

1. Spring (2210893025) 

2. Teflon tape (297F0072) 

3. Silicon bar-A (7B-01000-200) 

4. Silicon bar-B (7B-01000-210) 

5. Heating blade (7B-04000-340) 

6. Heating bar (7B-04000-300) 

7. Heating bar (7B-04000-310) 

8. Insulation spacer (7B-04000-350) 

9. Nylon spacer (7B-04000-360) 

10. Insulation tube (7B-04000-360) 
11. Heater (7E-04010-180) 

  
 
 
 
 
 
 
 
 
 
 



 

Pedal switch
Sealing indicator lamp

Circle interval time

Transporting timeSealing timeManual/Auto 
Start button

Power lamp

Emergency

32321.51.0Manual
START

Auto

44 1

5 o 5

12.0

o

0.5

o 2.5

 

Operation of Control Panel 

 

A. Control Panel  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 1. Emergency Button-- Emergency Stop  

2. Power Indicator Lamp -- Light is on when the machine is operating.    

3. Sealing Indicator Lamp --- Light is on while machine is sealing.  

4. Start Button ---Press the start button to start the machine   

5. Sealing Time Dial: There is 5-reference number for adjusting the sealing 

time.  

6. Transporting time Dial - There is 5-reference number for adjusting the 

transporting time.  

 

7. Pedal switch---Operate the machine by pedal  

 

 

 

 

 

 
 



 

 
 
.B. Control Panel of Tunnel  
 
 

START HEATER

4

3

10

9

8

7
6

2

1

^V<A/MSET

PV

TEMPERATURE CONTROL

SV

5

CONVEYOR  SPEED

Power switchTemperature controllerHeating choose switch The power lamp

Transportation speed

FIG.2 Control  panel

 

1. Power: Indicating Tunnel power  
2. Start indicator lamp: Light is on when the tunnel is working.  
3.  Heating switch with indicator lamp-----ON: heating; OFF: stop heating 
 
1. Roller Conveyor speed adjustment--- Adjusting the Conveyor speed  
Temperature controller: setting the temperature on the tunnel (General set for 
130-170 )℃  
 
Press to set temperature, press∠  �to increase temperature while the 
temperature number is flashing, press �to decrease the temperature, and then 
to press Set to memory the setting. 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

 
C. Air Velocity Adjustment --The button is used for adjusting air Velocity. 

Turn the knob clock wisely; air Velocity increase. In contrast, turn the 
knob anticlockwise, air velocity decrease.   

 
 
 

1 2

3

PV

SV
SET A/M

<

< <

Velocity control knob

FIG .3 Velocity control  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

rubber 
roller

seperator

support shaft 1

click wheel

roller unit

film roller

 

Installation 

1. Installing Film supporter 
 (1). Install the Film Supporter with machine parallel, according to drawing. 
Make sure Film supporter moving smoothly on tracking guide.     
(2). Tighten 6 of M8 screws and make sure the film supporter fix on machine  
(3) Install Film supporting Shaft   
(4) Install Handle Crank to adjust the Tunnel Height. 
 
 
 
 
 
 
 
 
 
 
 
 
 
2. Install film  

(1). Put the film on the Film Supporting shaft.  
(2). Opening perforator 

  (3). Installing the film according to the route of Film Supporting shaft. 
  (4). Back position of Film Supporter   
  (5). Dividing the film into two layers, cross the separator.  
 
 
 
 
  
 
 
 
 
 

 
 
 
 
 
 

Separating plate Perforating wheel 



 

 
 
3. Connect the machine power and switch on the heating power on Tunnel. 
4. Press the Start Button, and the green indicator light is on. The machine is 
ready to be operating.  

5. Switch the heating power on and Tunnel starts heating and set the required 
temperature.  

6. Tunnel reaches the required temperature(about 10 minutes) 
7. a. Please adjust the position of film supporters and separator 
b. Set the position of sealing line. (Adjusting the height of working table and let 
the package at the middle of sealing line for the good shrinking results.)  
c. Adjusting the inside height of tunnel and let package enter smoothly.  
8. Put the package on the separating table (Between the two layers of film), 
pull the package with films on the working tables. The front and side distance 
with Package on the working table is 10mm and let the film status as fluffy not 
too tight. (The sealing time will be various according to different film materials) 
The general setting of sealing time like 0.7s ~ 1s 

 
Machine working hour is longer and sealing time is shorter.  
9. Package will be transporting to Tunnel to start the shrinking after sealing  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

Advantage and feature  

Advantage and feature of the machine 

1. Heat Sensing protector on the motor (90 ) ℃  

After overload long hour work, the temperature of machine’s motor might 

over the limited temperature and Heat Sensing protector will work and 

stop heating automatically.  

2. Automatic Stop running function   
   After long hours work, the component and machine are under the high 

temperature situations. In this case, if turn off the machine immediately it 
will reduce machine’s working life. Please switch the heating power off and 
till temperature down to the accepting temperature (Heating sense 
protecting will sense and stop the motor. 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

Adjustment 

 
The Adjustment of Transporting Belt 

 
1. By tighten and losing the screws to adjust the belts to make sure 

belts run smoothly without sliding. In general, the belts are closed to 
the same side that the screw has been adjusting (tighten and lose) 

2. The adjustment of sealing clearance  

      In order to get good sealing results, the sealing blade must stick 

with silicon bar perfectly. The clearance is able to adjust by M10 

screw that tight on rubber plate of the aluminum seat.  

3. The adjustment of Air Velocity.  In order to have good shrinking 

results, please adjust the air velocity according to the shrinking 

performance. If shrinking is too over please decrease the air velocity 

and shrinking is uncompleted please increase the air velocity. 

4. The transporting speed adjustment  

In order to have the good shrinking results please adjust the transporting 

speed by adjusting the speed dial.  If shrinking is too over please decrease 

the transporting speed and shrinking is uncompleted please increase the 

transporting speed.  

 
 
 
 
 
 
 
 



 

 

Maintenance 

 

It is helpful to extend machine working life and circle by regular Maintenance. 
  
1. Please use special outlet, the ground protect line must be strong and firm. 
 
2. Please check chain roller regularly; make sure the roller running smoothly. 
 
3. Please clean dust and stain regularly 
 
4. Please wipe conveyor roller frequently keep the machine clean. 
 
5.  Please not increase temperature constantly while the machine is working. 
  
Please switch the power off as soon as you find trouble, and let the  
 
maintenance operator to check and repair 
 
5. Please switch off the power while maintaining the machine. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

Trouble shooting and solution 

 

 
Trouble Cause Solution 
The film is broken Perforator is not working 

Properly.     
Adjusting Perforator 

Conveyor belts not  
moving  

1. Motor & Capacitance 
are damaged 

2. The belts are too 
tighten  

1. Changing motor    & 
capacitance 

 
2. Loosen the belts 

The sealing hood 
bounce back without 
sealing 

The micro switch has 
not contacted 

Adjusting the micro switch 

The sealing hood is 
unable to be pressing 
down 

1. Air Cylinder is not 
working 

2. the electrical valve is 
power off 

3. the safety switch is 
on 

1. Check air Cylinder  
2.  Check Electrical valve
2. Check safety switch 

No heating 1. Heat sense protector 
is off 

2. The heat switch is off
3. The connector is 

damage 
4. The temperature 

controller  is broken 

1. Turn on protector 
2. Turn on switch 
3. Change connector 
4. Change temperature 

controller 

The heating time is  too 
long 

Heating elements is 
damaged 

Change heating elements 

Conveyor belts does not 
rotate 

1. motor, capacitance 
damaged 

2. Conveyor roller are 
stock  

3. electronic controller 
speed is damaged. 

1. Change capacitance 
2. repair and adjustment 
3. change electronic 

speed controller 

Motor not run or in 
reverse 

Capacitance damaged Change Capacitance 

 
Note: The trouble caused by electricity. Please repair it by the professional 
operator according to the circuit diagram, the others issues are not repairable 
please contact supplier in time.   



     TABLE  OF  CONTENTS

TABLE OF CONTENTS----------------------------------------------- 1

Figure 1-3 cabiner(1) unit-------------------------------------------- 2~3

Figure 2 drive table unit----------------------------------------------- 4~5

Figure 3 drive table(up&down) adjudtment unit----------------- 6~7

Figure 4-3 sealing frame unit---------------------------------------- 8~9

Figure 5-2 reel carrier unit------------------------------------------- 10~11

Figure 6-2 panel unit--------------------------------------------------- 12~13

Figure 7 electrical components unit------------------------------- 14~15

Figure 8 cabiner(2) unit----------------------------------------------- 16~17

Figure 9 transportation unit------------------------------------------ 18~19

Figure 10 hotting and blowing unit--------------------------------- 20~21

Figure 11 tunnel chamber(up&down) unit------------------------ 22~23

Figure 12 panel unit--------------------------------------------------- 24~25

Figure 13 electrical compinents unit------------------------------- 26~27

Electrical Schematic-------------------------------------------------- 28~30



PARTS  LIST, FIGURE 1-3     CABINET(1)  UNIT

KEY Q'TY PART NO. DESCRIPTION  LST-4055-013
11 1 7B-01200-110 Cabinet
12 1 7B-01200-120 Support
13 1 7B-01200-130 Caster fixed box
14 1 7B-01200-140 Connect support
15 1 7B-01000-150 Cover
16 1 7B-01000-160 Seperator
17 1 7B-01300-170 Electrical control box
18 1 7B-01000-180 Seperator guide
19 1 7B-01000-190 Silicon bar seat(1)
20 1 7B-01000-200 Silicon bar
21 1 7B-01000-210 Silicon bar
22 1 7B-01000-220 Silicon bar seat(2)
23 1 7B-01000-230 Spacer
24 2 7B-01300-240 Magnet support
25 1 7B-01300-250 Operation plate
26 1 7B-01200-260 Connect support
27 1 7B-01200-270 Connect small plate
28 1 7B-01200-280 Supporting table
100 1 297F0072 Teflon tape,0.18*19*2000mm
101 1 212CR16 Snap pin R-16

102 1 212AS20 Ring,S-20
103 2 103T024021 Solenoid, DC24V, 21W
107 1 200R06025 Star-type handle,M6*25
108 4 229A075PU-BK Wheel,swivel 75mm
109 2 229C075PU-BK Wheel fixed 75mm
110 16 200M06012 Hex bolt with washer,M6*12
111 29 200A06016 Socket head cap screw,M6*16
112 29 202B06 Lock washer,M6
113 29 202A0612 Plain washer,M6*12
114 10 200A08020 Socker head cap screw,M8*20
115 18 202B08 Lock washer,M8
116 18 202A0816 Plain washer,M8*16
117 3 200H06012 Truss head machine screw,M6*12

119 2 297J085120 Handle
120 1 200R10040030 Star-type handle,M10*40*30
121 6 200E04008 Philips head machine screw,M4*8
122 6 200E05008 Philips head machine screw,M5*8
123 2 210K33012500 Slide guide 3301-2500
124 1 202A1020 Plain washer,10*20

2



109
108

14

110 108

112

111

114

120

124

26

111

24

103

111119

28

123

111

102

117

114

115
116

18

12

123

121

111

27

107

20

22

23

116114 115

21

100

15

11

112

111

113

19

16

117

101

17

FIGURE 1-3: CABINET(1)  UNIT

25

122

13

113

3



PARTS  LIST, FIGURE 2     DRIVE TABLE  UNIT

KEY Q'TY PART NO. DESCRIPTION LS-4055-020

11 1 7B-02000-110 Conveyer bracket

12 1 7B-02000-120 Up and down bracket

13 1 7B-02000-130 Support plate

14 1 7B-02000-140 Bearing house B

15 1 7B-02000-150 Bearing house A

16 2 7B-02000-160 Bearing house C

17 1 7B-02000-170 Chain wheel 

18 1 7B-02000-180 Driving roller

20 1 7B-02000-200 Driving chain wheel

21 1 7B-02000-210 Motor bracket

22 1 7B-02000-220 Chain wheel cover

23 1 7B-02000-230 Bracket 1

24 1 7B-02000-240 Bracket 2

25 4 7B-02000-250 chain wheel

26 2 7B-02000-260 Conveying shaft

27 1 7B-02000-270 Driven roller

28 2 7B-02000-280 Heat-resistant tube

29 4 7B-02000-290 Screw

100 1 101G23500025-15 Reducer motor,220-240V/50-60Hz,25W,1:15

101 1 215A0308-38 Chain,3/8"

102 5 202F152204 Plastic circlet,M15*22*4

103 4 210A6001ZZ Ball bearing,6001ZZ

104 1 214M1307361018 Belt,1307(C)*361(W)*1.8

105 4 201A12 Hex nut,M12

106 1 201N12 Nut,M12

107 8 200A06020 Socket head cap screw,M6*20

108 8 202B06 Lock washer, M6

109 8 202A0612 Plain washer, M6*12

110 9 200H04008 Truss head machine screw,M4*8

111 2 200C05025 Hex bolt,M5*25

112 2 202A0510 Plain washer, M5*10

113 4 200G06008 Socket head set screw,M6*8

114 6 200H05012 Truss head machine screw,M5*12

115 4 200A06012 Socket head cap screw,M6*12

116 4 200C06012 Hex bolt,M6*12

4



111 112

26
28 110

105

11

102
106

110

24

114

109
108

107

25

29

12

103

14

102

18

103

27

110

23

13
11022

103

102
16

103
102

104108

115

109 102

FIGURE 2-1: DRIVE  TABLE  UNIT

113

17

15

100

101

114

113

21

20

16

116

5



PARTS  LIST, FIGURE 3  DRIVE TABLE (UP&DOWN) ADJUSTMENT  UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055-030
11 1 7B-03000-110 Tensive roller shaft
12 1 7B-03000-120 Tensive roller
13 1 7B-03000-130 Chain wheel
14 1 7B-03000-140 Handle wheel shaft
100 1 215A0308-184 chain,3/8"
101 4 210L51101 Bearing,51101
102 2 210L51100 Bearing,51100
103 1 297M12125B Hand-whwwl
104 2 200G06008 Socket head set screw, M6*8
105 1 213A0404016 Key,4x4x16.
106 1 201A08 Hex nut,M8
107 1 202B08 Loxk washer,M8
108 1 202A082230 Plain washer,M8*22*3
109 1 202A0816 Plain washer,M8*16
110 1 200H06012 Truss head machine screw,M6*12
111 1 202A061620 Plain washer.M6x16
112 1 202B06 Lock washer,M6

6



14

106

107

108

101
102 101

11

12

109
100

110

111

112

FIGURE 3: DRIVE  TABLE(UP&DOWN)  ADJUSTMENT  UNIT

105

101

102

104

13

103

101

7



PARTS  LIST, FIGURE 4-3  SRALING FRAME  UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055-043
11 1 7B-04300-110 Arch arm
12 1 7B-04300-120 Arm
13 1 7B-04000-130 Arm shaft
14 1 7B-04000-140 Bracket
15 2 7B-04000-150 Hrating blade clip block
16 2 7B-04000-160 Nylon spacer
17 2 7B-04000-170 Clip block guider
18 2 7B-04000-180 Bearing pad
19 1 7B-04300-190 Connecting plate
20 1 7B-04300-200 Handle fixed plate
21 2 7B-04300-210 Magnet support
22 2 7-02500-261 Sponge washer
23 2 7-02500-250 Active cupule
25 1 7-02000-130 Handle
26 1 7B-04000-260 Heating bar cover 1
27 1 7B-04300-270 Heating bar cover 2
28 1 7B-04000-280 Heating bar seat 1
29 1 7B-04300-290 Heating bar seat 2
30 1 7B-04000-300 Heating bar 1
31 1 7B-04000-310 Heating bar 2
32 1 7B-04000-320 Bronze joint
33 1 7B-04000-330 Joint seat
34 1 7-05000-250 Heating blade
35 2 7B-04000-350 Insulation spacer
36 2 7B-04000-360 Insulation tube
37 1 7B-04300-370 Cover for wire
38 2 7B-04000-380 Cuprum spacer
100 1 222-DC421 Gas sping
101 1 200H06025 Truss head machine screw,M6*25
102 4 202B05 Lock washer, M5
103 1 202A0612 Plain washer,M6*12
104 1 202B06 Lock washer, M6
105 2 200H05015 Truss head machine screw,M5*15
106 4 202A0510 Plain washer,M5*10
107 4 200A05016 Socket head cap screw,M5*16
108 2 210GUBPP20518 Bearing,UBBP205-18
109 2 273N-PG16 Pipe joint
110 1 153W-212 Ripple pipe
111 2 200H04015 Truss hesd machine screw,M4*15
112 4 202B08 Lock washer,M8
113 4 202A0816 Plain washer,M8*16
114 4 200A05020 Socket head cap screw,M5*20
115 9 200A08020 Socket head cap screw,M8*20
116 9 200G08016 Socket head cap screw,M8*10
117 1 200C06012 Hex bolt,M6*12
118 2 201A06 Hex nut,M6
119 2 200A06012 Socket head cap screw,M6*12
121 2 200E04050 Phillips head machine screw,M4*50
122 2 2210975061 Spring, 0.9*7.5*61.5
123 2 200H04008 Truss head machine screw,M4*8
124 2 200A03012 Socket head cap screw,M3*12
125 4 200A05030 Socket head cap screw,M5*30
126 4 201A08 Hex nut, M8
127 4 2210893025 Spring, 0.8*9.3*25
128 10 200G03003 Socket head cap screw,M3*3
129 2 200A04016 Socket head cap screw,M4*16
130 2 200A08016 Socket head cap screw,M8*16
132 1 200G03012 Socket head sets screw M3*12
133 1 201A03 Hex nut,M3
137 4 200F03008 Flat head cap screw,M3*8
138 2 202H04 Tooth head washer,Ø4

8



23 27

20

126 21

105
38 37

100

38

128

122

124
16

17

35

36 123

15

111

113
12

15
124

1716 122

123 129

104

118 101

18

19 108

121 3635

114

11 115

116

13

117

109

112
115

116

109

118

110

FIGURE 4-3: SEALING  FRAME  UNIT

14
119

103

102

106

138

34

30

133

32
132

137

129

31

12722107

28

26

33

29

25
130

125

9



PARTS  LIST, FIGURE 5-2   REEL CARRIER  UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055-052
11 1 7B-05200-110 Film holder body
12 1 7B-05200-120 Film holder body support
13 3 7B-05000-130 Click wheel shaft
14 1 7B-05200-140 Guide support(1)
15 1 7B-05200-150 Guide support(2)
16 1 7B-05200-160 Intensive plate
17 1 7B-05200-170 Rubber roller
18 1 7B-05200-180 Spindle
19 1 7B-05200-190 Adjustment support
20 1 7B-05200-200 Adjustment shaft
21 4 7-04000-170 Click pulley
22 4 7-04000-190 Scored pulley fastener
23 2 7-04000-280 Slide
24 2 7B-05000-190 Roller unit
25 1 7B-05200-250 Block film lever（right)
26 1 7B-05200-260 Block film lever ( left )
27 2 7-02000-190 Film holder guide
101 2 227BA-3008 Grip ball(Black)
102 2 200G06010 Socket head set screw,M6*10
103 4 227A03528 Rubber washer,28*3.55
104 4 212AS20 Ring,S-20
105 4 200R06025 Star-type handle,M6*25
106 2 2201411055 Spring,1.4*11.4*55
107 2 210AF606ZZ Bearing F606ZZ
108 1 7-04000-230 Conical spring
109 1 297J085120 Handle
110 14 200F04008 Flat head cap screw,M4*8
111 8 200F04010 Flat head cap screw,M4*10
112 16 200AR08010 Hex.soc.hd.screw M8*10
113 2 200A06016 Socket head cap screw, M6*16
114 2 200A05030 Socket head cap screw, M5*30
115 2 201A05 Hex nut, M5

10



FIGURE 5-2: REEL CARRIER UNIT

110

27

111

12

105

25

14

111

111 110

16

15

17

18
108

107

101

102

23
103

104

21

22

105

13

106 19

20

115
114

112

11

113

109 24

26

11



PARTS  LIST, FIGURE 6-2   PANAL  UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055-062

100 1 104K001 Stop button ZB2-BS54-R

101 1 104K001-1B Connecting points,ZB2-BZ102-1B

102 1 109A003-G Lamp(DC12V)

103 1 109A003 Lamp 

104 1 104F-ZB2BW33C Start button,ZB2BW33C

105 1 104F-ZB2BWB31C Connecting point unit,ZB2BWB31C

107 2 153K-99D Knob

108 2 108BK200-JP Potenriometer,adjustable BR-200KB(24D)

109 1 254A0194 Lable

111 4 200E03006 Phillips head machine screw,M3*6

12



103 109

111

START
1.51.0 32

2.5o o

0.5 2.0 1

5

4

104

105

100

101

102
107

108

FIGURE6-2: PANEL  UNIT

13



PARTS  LIST, FIGURE 7    ELECTRICAL COMPONENTS  UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055-070
11 2 3-14000-170 Clip
12 1 7B-07000-120 Electrical fixed board
13 1 7B-07000-130 Radiator
100 1 104H1307 Proximity switch 
101 1 153C001 Cut safety switch cover AMC-1
102 2 200E04025 Phillips head machine screw, M4*25
103 2 202A0412 Plain washer,M4*12
104 2 201A04 Hex nut,M4
105 1.4M 153F2535 Wire track 25*35mm
106 1 107F-SR-D2540 Solid relay
107 1 101W02-5060500 Motor capacitance,2uF,500V/50/60Hz
108 1 106A0910024 Contactor,LC1-D0910-24VAC
109 8 152P-HT-4-30A Terminal
110 4 152PC-HT-4PA01 Terminal cover
111 4 152PD-01 Short circuit connector
112 4 115N-FT-4 Fude seat
113 1 115N-FTC-4 Seat cover
114 1 115A2015 Fuse,15A 20mm
115 1 115A2002 Fuse,2A 20mm
116 1 115A2001 Fuse,1A 20mm
117 1 115A2003 Fuse,3A 20mm
118 1 103B2424050 Transformer,240-220-200V/24V,50VA
119 1 103B2450850 Transformer,240-220-200V/50V,850VA
120 1 PC-FP-80A01 PC Board,FP-80A01
121 4 153J002 Speed clamp
122 0.25M 153FC45 Wire track C45
123 4 201A06 Hex nut,M6
124 4 200E04008 Phillips head machine screw, M4*8
125 4 202B04 Lock washer, M4
126 6 202A0408 Plain washer, M4*8
127 2 200E04016 Phillips head machine screw, M4*16
128 4 200A05012 Socket head cap screw, M5*12
129 4 202B05 Lock washer, M5
130 4 202A0510 Plain washer, M5*10
131 4 201A05 Hex nut,M5

14



104
101

100

103

102

105 107

122

11 108

111

110

109
112

113

114
115

117
116

125

126

124

123

118

119
129

131

130

128

120

121

106

127

126

12

13

FIGURE 7: ELECTRICAL COMPONENTS   UNIT

15



PARTS  LIST, FIGURE 8    CABINET(2)  UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055-080
11 1 7E-08000-110 Tunnel cover
12 1 7E-08000-120 Cover
13 1 7E-02000-130 Heat insulation plate(rear)
14 1 7E-08000-140 Heat insulation plate(front)
15 2 7E-02000-150 Heat insulation wall
16 2 7E-02000-160 Heat insulation plate(side)
17 2 7E-02000-170 Heat insulation curtain
18 2 7E-02000-180 Lock curtain plate
19 1 7E-08000-190 Tunnel baser
20 2 7E-02000-200 Wire through chute
21 12 7E-02000-210 Spacer(3)
22 4 7E-02000-220 Spacer(1)
23 8 7E-02000-230 Spacer(2)
24 1 YL-02B002 Ceramic fibre blanket
25 4 7E-08000-250 Screw(for table up&down)
100 1 153N001 Waterproof tie-in,PG 13.5
101 1 153NPG090 Waterproof tie-in
102 1 273N-MG25A18B Wire tie-in
104 6 200A06030 Socket head cap screw, M6*30
105 16 200H04008 Truss head machine screw,M4*8
106 14 200H04035 Truss head machine screw,M4*35
107 4 200H06050 Truss head machine screw,M6*50
108 8 200H06025 Truss head machine screw,M6*25
109 4 200A06016 Socket head cap screw, M6*16
110 10 202B06 Lock washer, M6
111 10 202A0612 Plain washer, M6*12
112 2 116BA220 Smoke fan,220-240VAC 50/60HZ 120*120
113 4 116H002 Smoke fan net 120*120mm
114 8 200E04050 Phillips head machine screw, M4*50
115 4 201A20 Hex nut,M20
116 1 273N-MG20A14B Wire tie-in
117 16 202A0409 Plain washer, M4*9
118 8 202B04 Lock washer, M4
119 8 201A0408 Hex nut,M4

16



106

113

112

113

114

115

116

25

117

117

119
118

111

110

109

108

14

23

22

107

24

12

104

100

101
20 105

13

102

11

15

16

17

21

106
18

105

19

FIGURE 8: CABINET(2)  UNIT

17



PARTS  LIST, FIGURE 9    TRANSPORTATION  UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055-090
11 1 7E-03000-110 Chain track(1)
12 1 7E-03000-120 Chain track(2)
13 1 7E-03000-130 Chain track(3)
14 1 7E-03000-140 Chain track(4)
15 2 7E-03000-150 Plate
16 1 7E-03000-160 Second supporting plate
17 1 7E-03000-170 First supporting plate
18 1 7E-03000-180 Cover
19 1 7E-09000-190 Transportation cover(L)
20 1 7E-03000-200 Transportation cover(R)
21 1 7E-03000-210 Second running shaft
22 1 7E-03000-220 First running shaft
23 2 7E-03000-230 Chain wheel
24 1 7E-03000-240 Driving chain wheel
25 1 7E-03000-250 Driving chain wheel(1)
26 2 7E-03000-260 Bearing house
27 1 7E-03000-270 Motor tray
28 1 7E-03000-280 Motor support plate
29 1 7E-03000-290 Chain wheel
30 163 7E-03000-300 Transportation shaft 
31 163 7E-03000-310 Tube
32 1 YL-02B002 Ceramic fibre blanket
33 1 7E-03000-330 Motor tray

100 2 215A0102-162 Chain,1/2"
101 1 215A0102-48 Chain,1/2"
102 18 200A06016 Socket head cap screw, M6*16
103 22 202B06 Lock washer, M6
104 28 202A0612 Plain washer, M6*12
105 8 200G08010 Socket head cap screw, M8*10
106 8 200H04008 Truss head machine screw,M4*8
107 4 212AS15 Ring,S-15
108 4 210A6202ZZ Ball bearing,6202ZZ
109 1 101G23500025-20 Reducer motor,220-240V/50-60Hz,25W,1:20
110 6 201A06 Hex nut,M6
111 4 200C06020 Hex bolt,M6*20
112 12 200H06010 Truss head machine screw,M6*10
113 4 200H05012 Truss head machine screw,M5*12
114 2 200G06010 Socket head cap screw, M6*10
115 2 200C06070 Hex bolt,M6*70

18



20

101

114
27

29

113

109

14 102

112

108

107
23

108

21

110 115

112

105

23

107

11

102

104

103
110

108

26

111

108

26

107

25

22

107
24

105

19

13
32

16

15

18
104

103

10212

106

102

17

15

100

30

31

FIGURE  9: TRANSPORTATION  UNIT

33

19



PARTS  LIST, FIGURE 10   HOTTING AND BLOWING   UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055--100
1 1 7E-04010 HEATER UNIT

11 1 7E-04000-110 Tunnel inner cover

12 1 7E-04000-120 Chamber(1)

13 1 7E-04000-130 Chamber cover

15 1 7E-04000-150 Damper

16 1 7E-04000-160 Damper adjustment shaft

17 1 7E-04010-170 Heating box bracket

18 3 7E-04010-180 Heating blade

19 48 7E-04010-190 Ceramic sleeve

20 6 7E-04010-200 Ceramic cover

21 6 7E-04010-210 Ceramic cover

22 1 7E-04010-220 Connecting plate

23 1 7E-04000-230 Cinnection Box

24 1 7E-04000-240 Cover

25 1 7E-04000-250 Thermocouple bracket

26 1 YL-02B002 Ceramic fibre blanket

100 1 116JCY150B2P225 Air blower

101 1 254A0192 Lable

102 1 153K-99A Knob

105 1 104Y-K5M81802M Thermocouple,K5M81802M

106 1 110GNC.090 Heat-variable resistor,90℃

107 1 110GNO.090 Heat-variable resistor,90℃

108 8 200H04008 Truss head machine screw,M4*8

110 8 200E03008 Phillips head machine screw,M3*8

111 2 202B03 Lock washer,M3

112 2 202A0308 Plain washer,M3*8

113 4 200A06016 Socket head cap screw,M6*16

115 4 202A0612 Plain washer,M6*12

116 1 200E03020 Phillips head machine screw,M3*20

118 4 200H04035 Truss head machine screw,M4*35

119 9 201A05 Hex nut,M5

120 4 202A0409 Plain washer, M4*9

121 4 202B04 Lock washer, M4

122 4 201A0408 Hex nut,M4

20



FIGURE 10: HOTTING  AND  BLOWING  UNIT

13

12

110
108

106

100113

114

115

110
111
112

15

116

16

101

102

110

118

108

24

108

23

1

17

18

19

20
21

119
22 107

110

11
25

108105

26

21



PARTS  LIST, FIGURE 11   TUNNEL CHAMBER(UP&DOWN) UNIT

KEY Q'TY PART NO. DESCRIPTION LST-4055-110
11 1 7E-11000-110 Aluminum set
12 1 7E-11000-120 Sleeve
13 1 7E-11000-130 Bevel gear(driving)
14 1 7E-11000-140 Bevel gear(driven)
15 1 7E-11000-150 Bevel gear shaft
16 1 7E-11000-160 Copper sleeve
17 4 7E-11000-170 Chain wheel
18 1 7E-11000-180 Transmission shaft

100 1 215A0308-246 Chain,3/8"
101 4 210L51204 Bearing,51204
102 2 200G06006 Socket head set screw,M6*6
103 2 210A6001ZZ Ball bearing,6001ZZ
104 4 200H06012 Truss head machine screw,M6*12
105 5 200A08025 Socket head cap screw M8*25
106 5 202B08 Lock washer, M8
107 5 202A0816 Plain washer, M8*16
108 2 200G08010 Socket head set screw,M8*10
109 1 212AS15 Ring,S-15
110 2 210A6202ZZ Ball bearing,6202ZZ
111 3 202E152102 Shim,M15*21*0.2
112 1 297L08063 Handle arm
113 1 297N12 Handle  
114 1 200G06010 Socket head set screw,M6*10

22



100

FIGURE 11: TUNNEL  CHAMBER(UP&DOWN)  UNIT

101101

101

12
102

104

103

105

106

107

108

13

11

18

103

16

114

113

105

15111

110

14

109

17
112

101

23



PARTS  LIST, FIGURE 12   PANEL  UNIT 

KEY Q'TY PART NO. DESCRIPTION LST-4055-120

11 1 7E-05000-110 Electrical fixed board
12 1 7E-05000-120 PC board fixed board
13 2 3-14000-170 Clip

100 1 134C-H721 Thermoregulator,24VDC 
101 1 101W-SCU25 Speed control
102 1 109A-TN2LTGI Indicator light 
103 1 104FTN2IT7W11AB Knob
104 1 104C011-32 Main power switch 
111 1 254A0193 Lable
112 2 200A05025 Socket head cap screw,M5*25
113 4 200E04016 Phillips head machine screw,M4*16
114 4 201A04 Hex nut,M4
118 1 104F201-1A Connecting points,ZB2-BZ101C

24



103/118

101

114

FIGURE 12: PANEL  UNIT

113

104

112

11

100

111

102

25



PARTS  LIST, FIGURE 13   ELECTRICAL COMPONENTS UNIT (2)

KEY Q'TY PART NO. DESCRIPTION LST-4055-130

11 1 7E-06000-110 Electrical fixed board

12 2 3-14000-170 Clip

102 0.25M 153FC45 Wire track C45

103 10 152P-HT-4-30A Terminal

104 5 152PC-HT-4PA01 Terminal cover

105 5 152PD-01 Short circuit connector

106 1 106A0610024 Contactor,LC1-D0610-24VAC

107 1 107FJK3C25275 Solid relay,JK3C25A-2A75

108 1 104K61172C32N16 Circuit breaker

109 4 200E04008 Phillips head machine screw,M4*8

110 0.5M 153F2535 Wire track 25*35mm

111 2 200E04016 Phillips head machine screw,M4*16

112 2 202A0408 Plain washer,M4*8

113 5 115N-FT-4 Fude deat

114 1 115N-FTC-4 Seat cover

115 3 115A20005 Fuse,0.5A 20mm

116 1 115A2001 Fuse,1A 20mm

117 1 115A2010 Fuse,10A 20mm

26



FIGURE 13: ELECTRICAL  COMPONENTS    UNIT

112

111

107

108

106

105

104

103

109

11

110

113/114

115

116

117

115

12

102

27



4
3

4
2

4
1

S
S
R
1

4
7

K
M
2

4
9

F
U
8

(
1
0
A
)

M
1

～
M
5

F
U
7

(
0
.
5
A
)4
0

K
M
2 5
1

5
2

F
U
6

(
1
A
)

Q
S

A
IR

 B
LO

W
E

R
T

E
M

P
E

R
A

T
U

R
E

   N
C

 90
℃

H
E
A
T
E
R
 
O
N
/
O
F
F

  S
W
I
T
C
H S
A
2

6
1

6
3

 S
S
R
1

T
H
E
R
M
O
C
O
U
P
L
E

2
1

2
0

1
8 1
9

1 2 3

t
h
e
r
m
o
s
t
a
t
 
L
A
H
O
（

H
7
2
1
）

m
a
t
c
h
 
r
e
l
a
y

～
2
2
0
V
A
C

+

H
E
A
T
E
R

～
220V

AC

r
ed bla

ckM
2

~whi
te

y
el

low
blu

e

F
G

CW COM

 
v
e
l
o
m
e
t
e
r

w
hite

bla
ck

r
ed

A
I
R
 
B
L
O
W
E
R

     INPUT
3O 380-415VAC 50/60Hz

BRK
R
T
3

Q
F
1

(
1
6
A
)

R
S

TW
V

U
5
0

4
8

(
0
.
5
A
)

F
U
9

M
4

T
1N

P
A
G
E
2
-
1
/
B

K
M
2

S
A
2

R
T
1

12

6
0

P
A
G
E
2
-
1
/
H

P
A
G
E
2
-
3/H

T
E
M
P
E
R
A
T
U
R
E

 
C
O
N
H
O
L
L
E
R

K
M
2 6
4

6
5

1
U
D

F
U
5

(
0
.
5
A
)

P
O
W
E
R

L
A
M
P

+
_

R
1

R
1

R
1

R
1

R
1

S
1

S
1

T
1

6
5N

+_
6
0

P
O
W
E
R
 
S
W
I
T
C
H

A
B

C
D

E
F

G
H

I

123456

123456
E
K
L
-
4
5
5
M
T

P
A
G
E
 
1
 
O
F
 
2

D
R
A
W
-
1I

H
G

F
E

D
C

B
A

P
A
G
E
2
-
1
/
B

4
4

4
5

4
6

C
1

2
012

/F
ed/1

L1L2L3N

 T
U

N
N

E
L

T
E

M
P

E
R

A
T

U
R

E
  N

O
 90

℃

S
T

1
H

L1

1
U
D

E
H
1

1
U
F

K
A
1

K
A
1

28



9
0℃

PA
G
E1

1
/
H

N T
1

TC
1

5
0
V

F
U
1

(
1
5A

)

3
0

4

5
S
O
L
ID

 
RE

A
L
Y

  (
40

A
)

3
1

+
_

2
1

29
C
N1

.
7

C
N1

.
8

(
2A

)
F
U
2C
N
1.

9

3
2

M
3

～

3
3

C
N1

.
10 F
E
E
DI

N
G 

M
O
TO

R

T
2

F
U4

(3
A
)

182
0

1
9

1
.
5K

Ω

 PO
W
ER

 LA
M
P

 (G
R
EE

N
)

S
T
AR

T
-U

P
B
UT

T
ON

E
M
E
R
G
EN

C
Y

2
2

2
4

K
M
1

KM
1

K
M
1

S
T
AR

T
-
UP

 
BU

T
T
ON

(
G
RE

E
N)

P
A
GE

1
-4

/
H

P
A
GE

1
-5

/
H

6 5 4 3 2 1

A
B

C
D

E
F

G
H

I

D
RA

W-
2

P
AG

E 
2 O

F 
2

E
KL

-45
5M

T
6 5 4 3 2 1

I
H

G
F

E
D

C
B

A

PA
G
E1

2
/
H

12

C
N1

.
1

P
C 

B
OA

R
D:

F
P
-8

0
A1

1

P
A
GE

2
-4

/
B

12

P
A
GE

2
-4

/
B

P
A
GE

2
-3/H

PA
G
E
2-

1
/H

C
N1

.
2

C
N1

.
3

C
N1

.
4

C
N1

.
5

C
N1

.
6

C
N1

.
7

C
N1

.
8

212521

2
7

2
9 21

K
M
1

H
E
AT

I
NG

B
L
AD

E

C
3

N

EL
E
CT

R
O
 M

A
GN

E
T 

1

EL
E
C
TR

O
 M

A
G
NE

T
 2H

O
T 

U
P

C
N
1.

1
0

C
N1

.
9

3
2

33
F
E
E
DI

N
G 

M
O
TO

R

V
R
2

VR
1

 S
EV

E
R
 T

I
ME

9 8
CN

2
.1

1

H
OT

 
UP LA

M
P (

R
ED

)

  F
E
ED

I
NG

 
T
IM

E

J
O
UR

N
EY S

WI
T
CH

C
N2

.
12

CN
2
.
14

CN
2
.1

6

C
N2

.
13

12

1
1

1
3 12

CN
2
.1

5

CN
2
.1

7

CN
2
.1

8

12

1
5

2012/F
e

d/1

2
4
V

2
2
0V

T
C

2
2
4
0
V

2
0
0
V

2
2
0V

2
4
0
V

2
0
0
V

(
1A

)
F
U3

8
5
0W

S
B1

S
B
2

H
L
3

HL
2

S
Q
2

S
S

R
2

HL
4

K
A
2

Y
B

1

Y
B

2

R1

E
H
2

P
C

B
-1

29



C1

4
6

45
44

PAG
E2-1

/B

A
B

C
D

E
F

G
H

I

D
RA

W-
1

P
AG

E 
1 

OF
 2

E
KL

-4
55

MT
6 5 4 3 2 1

6 5 4 3 2 1

I
H

G
F

E
D

C
B

A

POW
ER S

WITC
H

60

_ +

T
1

65

T
1

S1

S1

R
1

R1
R
1

R1
R1

_
+

PO
WER

LAM
P

(0.5
A)

F
U5

65 64

KM2

TEMP
ERAT

URE
 C

ONHO
LLE

R

PAGE
2-3/H

PAG
E2-1

/H

60

2 1

R
T1

SA2KM2

PAG
E2-1

/B

T
1

M
4

(0.5
A)4

8

50
U

V
W T

S
R

RT3
B
R
K

     INPUT
 3O 220VAC 50/60Hz

AI
R BL

OWER

re
d

bl
a
ck

w
h
it

e

 v
elom

eterCO
M

CWF
G

bl
u
e

y
el

l
ow

w
hi

te

M3
~

b
l
ac

k

r
ed

～
2
2
0V

A
C

HEA
TER

+

～
2
20VA

C

the
rmos

tat 
LAHO

（
H72

1）
m
atch

 rel
ay

321

1
9

1
8 2
0

2
1

T
HERM

OCOU
PLE

S
SR1

63
61

SA2

HE
ATER

 ON/
OFF

  SWI
TCH

(
1A)
F
U65

2 51

KM
2

40

(0.5
A)

M
5

M
1

～

(10
A)

49

KM
2

47

SSR
1

41
42

4
3

2
20

V

S
1

201
2/F

ed/1

L1L2L3

 T
U

N
N

E
L

T
E

M
P

E
R

A
T

U
R

E
  N

O
 90

℃

A
IR

 B
L

O
W

E
R

T
E

M
P

E
R

A
T

U
R

E
   N

C
 9

0
℃

QS

QF
1

(16A
)

FU
7S

T
1

H
L

1

1U
D

1UF

1U
D

EH
1

KA
1

KA1

FU8
FU9

30



15 12

CN2.
18

CN2.
17

CN2.
15

12

13 11 12
CN2.

13

CN2.
16

CN
2.14

CN2
.12

 JOUR
NEY SW

ITCH

  FEE
DIN

G TI
ME

HOT 
UP LAMP (RED

)

CN2.
11

89

 SEVE
R T

IME

VR
1

VR
2

FEE
DING

 MOT
OR

33 32
C
N1.9

CN1
.10

HO
T UP

ELEC
TROM

AGNE
T 2

E
LECT

ROM
AGNE

T 1

T
1

C
3

HE
ATIN

G
BL

ADE

KM1

2129 27 21 25 21

C
N1.8

C
N1.7

C
N1.6

C
N1.5

C
N1.4

C
N1.3

C
N1.2

P
AGE2

-1/H

P
AGE2

-3 /H

PAGE
2-4/

B

2 1

PAGE
2-4/

B

PC B
OARD

:FP-
80A1

1

C
N1.1

2 1

PAG
E1

2/H

A
B

C
D

E
F

G
H

I

123456
E
K
L
-
4
5
5
M
T

P
A
G
E
 
2
 
O
F
 
2

D
R
A
W
-
2I

H
G

F
E

D
C

B
A

123456

PAGE
1-5/

H

PAGE
1-4/

H

S
TART

-UP 
BUTT

ON
(G

REEN
) KM1

KM
1

KM
1

24 22

S
TART

-UP
BUTT

ON

 PO
WER

 LA
MP

 (G
REEN

)

1.
5KΩ

1
9

20

18

(3A
)

FU4

S
2

FU3
(1A)

FEED
ING 

MOTO
R

CN
1.10

33

M
3

～

3
2CN1.

9

FU2
(2

A)

CN1.
8

CN
1.7

29
21

_
+

3
1

SO
LID 

REAL
Y

  (40A
)

5

4

30

(
15A)
FU

1

50V

TC1

S
1

T
1

PAG
E1

1/H

E
M
E
R
G
E
N
CY

2012/F
ed/1

220
V

240
V

200
V

24V
220

V

T
C

2
2
40V

2
00V

850W

R1

SB1

SB2

HL3

KA2

S
S

R
2

EH2

Y
B

1

Y
B

2

HL4

SQ2

P
C

B
-1

HL2

31



R
1

1
O
 
2
2
0
V

42
41

S
S
R
1

4
7

K
M
2

4
9

F
U
8

(
1
0
A
)

M
1

～
M
5

F
U
7

(
0
.
5
A
)4
0

K
M
2 5
1

5
2

F
U
6

(
1
A
)

H
E
A
T
E
R
 
O
N
/
O
F
F

  S
W
I
T
C
H S
A
2

6
1

63

 S
S
R

T
H
E
R
M
O
C
O
U
P
L
E

2
1

2
0

1
8 1
9

1 2 3

t
h
e
r
m
o
s
t
a
t
 
L
A
H
O
（

H
7
2
1
）

m
a
t
c
h
 
r
e
l
a
y

～
2
2
0V

A
C

+

H
E
A
T
E
R

～
22

0
V
A
C

r
e
d b
la

c
kM
3

~w
h
i
te

y
e
l
l
o
w

b
l
u
e

F
G

C
W

C
O
M

 
v
e
l
o
m
e
t
e
r

w
h
i
te

b
l
a
ck

r
e
d

A
I
R
 
B
L
O
W
E
R

B
R
K

R
T
3

RU
5
0

4
8

(
0
.
5
A
)

F
U
9

M
4

T
1

P
A
G
E
2
-
1
/
B

K
M
2

S
A
2

R
T
1

12

6
0

P
A
G
E
2
-
1
/
H

P
A
G
E
2
-
3 /H T

E
M
P
E
R
A
T
U
R
E

 
C
O
N
H
O
L
L
E
R

K
M
2 6
4

6
5

F
U
5

(
0
.
5
A
)

P
O
W
E
R

L
A
M
P

_

R
1

R
1

R
1

R
1

R
1

R
1

T
1

6
5T
1

+_

6
0

P
O
W
E
R
 
S
W
I
T
C
H

B
C

D
E

F
G

H
I

123456
E
K
L
-
4
5
5
M
T

P
A
G
E
 
1
 
O
F
 
2

D
R
A
W
-
1I

H
G

F
E

D
C

B

P
A
G
E
2
-
1
/
B

44

C

     INPUT
 1O 220VAC 50/60Hz

+

A

123456

A
2012

/F
ed/1

L
1N

 T
U

N
N

E
L

T
E

M
P

E
R

A
T

U
R

E
  N

O
 90

℃

A
IR

 B
LO

W
E

R
T

E
M

P
E

R
A

T
U

R
E

   N
C

 90
℃

Q
S

Q
F
1

(
4
0
A
)

K
A
1

K
A
1

(
0
.
5
A
)

1
U
D

1
U
F

H
L1

S
T

1

1
U
D

E
H
1

32



E
M
E
R
G
EN

CY

P
AG

E1
1
/H

T
1

R
1

TC
1

50
V

FU
1

(1
5A

)

30

4

5
S
OL

ID 
RE

AL
Y

  (
40

A)

31

+
_

2
1

2
9

CN
1.

7
CN

1.
8

(
2A

)
F
U2C
N1

.9

3
2

M3
～

3
3

C
N1

.1
0 FE
EDI

NG
 M

OT
OR

(1
A)

FU
3R

2

F
U4

(3
A)

1
820

1
9

1
.5

KΩ

 P
OW

ER
 L
AM

P
 (
GR

EEN
)

ST
AR

T-
UP

BU
TT

ON

22

2
4

KM
1

KM
1

KM
1

S
TA

RT
-U

P 
BU

TT
ON

(
GR

EE
N)

P
AG

E1
-4

/H

P
AG

E1
-5

/H

6 5 4 3 2 1

A
B

C
D

E
F

G
H

I

D
R
A
W
-
2

P
A
G
E
 
2
 
O
F
 
2

E
K
L
-
4
5
5
M
T

6 5 4 3 2 1

I
H

G
F

E
D

C
B

A

P
AG

E1
2
/H

12

CN
1.

1

P
C 

BO
AR

D:
FP

-8
0A

11

P
AG

E2
-4

/B

12

P
AG

E2
-4

/B

P
AG

E2
-3/H

PA
GE

2-
1/

H

CN
1.

2

CN
1.

3

CN
1.

4

CN
1.

5

CN
1.

6

CN
1.

7

CN
1.

8

2125212729 21

KM
1

HE
AT

IN
G

BL
AD

E

C3

T
1

E
LE

CT
RO

MA
GNE

T 
1

EL
EC

TR
OM

AG
NE

T 
2H

OT
 U

P

C
N1

.10

CN
1.

9
3233

F
EE

DI
NG

 M
OT

OR

VR
2

VR
1

 S
EV

ER
 T

IM
E

9 8
C
N2

.1
1

HO
T 

UP  LA
MP (R

ED
)

  F
EE

DI
NG

 T
IM

E

 JO
UR

NE
Y S

WI
TC

H
C
N2

.1
2

CN
2.

14

C
N2

.1
6

C
N2

.1
3

1
2

1113 1
2

C
N2

.1
5

C
N2

.1
7

C
N2

.1
8

1
2

15

2012/F
ed/1

24
V

2
20

V

T
C

2
2
40

V

2
00

V

22
0V

24
0V

20
0V

8
50

W

P
C

B
-1

S
Q2

HL
4

Y
B

1

Y
B

2

E
H2

K
A2

R
1

SB
1

S
B2

H
L3

S
S

R
2

HL
2

33


	1
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30

